

9/4/2009

P-Bar Co. LLC

Date Received: 8/28/2009

Test Report No.: PBA001-09-08-87952-1

Material Testing and Non-Destructive
Testing

5405 E. Schaaf Road
Cleveland, OH 44131
USA

Telephone : (216) 524-1450

Fax : (216) 524-1459

Website : www.storkherron.com

TEST REPORT

P.O. No.:

Sample Description: One (1) Lot, 2 Pieces, 1/2" Round 1215 CD Steel

CHEMICAL ANALYSIS BY ICP (SOP 10.30 R2)

Pb (%)
<0.005

The above services were performed in accordance with Herron Testing Laboratories' Quality Assurance Program Edition 1, Revision 3 dated 6/30/09. Information and statements in this report are derived from material, information and/or specifications furnished by the client and exclude any expressed or implied warranties as to the fitness of the material tested or analyzed for any particular purpose or use. This report is the confidential property of our client and may not be used for advertising purposes. This report shall not be reproduced except in full, without written approval of this laboratory. The recording of false, fictitious or fraudulent statements or entries on this document may be punished as a felony under Federal Statutes.

Sample remnants are held for a minimum of 6 months following issuance of test results, at which point they will be discarded unless notified in writing by the client. This material was not contaminated by mercury or chlorinated solvents during the handling and processing at Stork-Herron Testing Laboratories facilities.



Karen Baumiller
Customer Services Manager

9/4/2009

P-Bar Co. LLC

Date Received: 8/28/2009

Test Report No.: PBA001-09-08-87952-2

P.O. No.:

Material Testing and Non-Destructive
~~540516~~ Schaaf Road
Cleveland, OH 44131
USA

Telephone : (216) 524-1450
Fax : (216) 524-1459
Website : www.storkherron.com

TEST REPORT

Sample Description: One (1) Lot, 2 Pieces, 1/2" Round 6061-T6511 Aluminum

CHEMICAL ANALYSIS BY ICP (SOP 10.30 R2)

Pb (%)
0.010

The above services were performed in accordance with Herron Testing Laboratories' Quality Assurance Program Edition 1, Revision 3 dated 6/30/09. Information and statements in this report are derived from material, information and/or specifications furnished by the client and exclude any expressed or implied warranties as to the fitness of the material tested or analyzed for any particular purpose or use. This report is the confidential property of our client and may not be used for advertising purposes. This report shall not be reproduced except in full, without written approval of this laboratory. The recording of false, fictitious or fraudulent statements or entries on this document may be punished as a felony under Federal Statutes. Sample remnants are held for a minimum of 6 months following issuance of test results, at which point they will be discarded unless notified in writing by the client. This material was not contaminated by mercury or chlorinated solvents during the handling and processing at Stork-Herron Testing Laboratories facilities.


Karen Bauniller
Customer Services Manager